
 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 4 de 22 

 

 

1.4 ESQUEMA HIDRÁULICO / HIDRAULIC DIAGRAM 

 

 

N.º 
Código 
Code 

Descrição / Description 
Qtd. 
Qty. 

Versão (a) /  
Version (a) 

1 166337 Tubo silicone 6x10 70Sh bobine / Silicone tibing 6x10 70 Sh 1 --- 

2 163464 Abraçadeira mola Ø10 / Bracket spring Ø10 7 --- 

3 163463 Abraçadeira mola Ø8 / Bracket spring Ø8 5 --- 

 

 

 

 

 

Chris.Davies
Typewritten Text
Page 1 of 10



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 2 of 10

 

 

 

 

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 3 of 10 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 4 of 10 

 

 

 

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 5 of 10 

 

 

 

 

 

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 6 of 10 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 7 of 10 

 

 

 

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 8 of 10

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 9 of 10

 

 

 

 

 

 

 

 



 

BSCS45-ANZ 
BSCS45-TW 

Cód.: MT-16-0280 

Rev.: - / 06-2013 
Página.: 10 of 10 

 

 

 

 

 

 

 

 



Model: BSCS45

View No Part No. Description
1 166337 SILICONE TUBING 6x10 - 70sh

2 163464 SPRING BRACKET D10mm

3 163463 SPRING BRACKET D8mm

1 163683 DRIP CATCHING TRIM MW32-II

2 953855 SCREW M3x8

3 1660238 CAVITY 32

4 162072 CIRCULAR PTC RESISTOR 130°C

5 953737 NUT M5

6 163068 REAR SUPPORT

7 166524 SUPPORT FRAME

8 163611 DOOR GASKET

9 953381 SCREW 35x7

10 163036 INSULATION  - BASE

11 163484 INSULATION TRAY

12 163063 APPLIANCE BASE

13 953310 SCREW M4x10

14 163142 UPPER METALLIC TRIM

15 163143 R/H METALLIC TRIM

16 163144 L/H METALLIC TRIM

17 163088 HINGE RECEIVER MW32

18 953312 SCREW M5x10

19 163035 INSULATION - SIDE

20 163070 INSULATION BOX (SIDE)

21 166974 TURBO FVC-32 ASSEMBLY

22 953314 SCREW M4x8

23 953787 NUT M5

1 166975 TURBO REAR COVER 3

2 1630176 FAN ELEMENT CHAMBER GASKET

3 162011 FAN ELEMENT 1600W (ANZ)

4 953788 NUT M5

5 953789 NUT M4

6 163151 SPACER SOCKET

7 163074 TURBO REAR COVER 2

8 163037 INSULATION  - REAR

9 1630175 GASKET

10 163075 TURBO REAR COVER 1

11 953310 SCREW M4x10

12 163092 MOTOR SUPPORT

13 953312 SCREW M5x10

14 163223 SILICONE WASHER

15 162205 CONVECTION FAN MOTOR

16 172124 THERMOSTAT 150°C

17 953354 SCREW M3.5x8

18 1630174 GASKET PROFILE

19 163457 O RING

1 163826 STEAM PIPE D27mm

2 163827 WASHER D35mm

3 163451 PROBE BUSHING

4 163417 WASHER D17mm

5 163449 STEAM PIPE D10mm

6 953785 NUT M10

7 162076 LAMP - COMPLETE

8 1630401 LAMP WASHER (SS)

9 1630451 LAMP GASKET (EXTERNAL)

10 1630450 LAMP GASKET (INTERNAL)

11 953957 NUT M24x1.5

12 163432 NUT M5 (SS)

13 162243 GRILL ELEMENT 1200W

4 STEAM COMPONENTS 

ASSEMBLY

1

2 CAVITY ASSEMBLY

3 CONVECTION FAN 

ASSEMBLY



View No Part No. Description
14 163460 GASKET FOR GRILL ELEMENT

15 953384 HEX NUT M4

16 1630499 FIXING PLATE FOR GRILL ELEMENT

17 163003 HINGE COVER

1 163453 INSULATION - TOP

2 163470 COMPONENTS BRACKET

3 953314 SCREW M4x8

4 953384 NUT M4

5 162071 WATER PUMP (ANZ)

6 163433 ANTI-VIBRATION FOR PUMP

7 163434 SILICONE ADAPTER

8 162245 TEMPERATURE SENSOR (CAVITY)

9 163686 TEMP. SENSOR BRACKET

10 162075 WATER BOILER

11 162248 BOILER LEVEL SENSOR

12 163479 BOILER SUPPORT

13 163471 FAN SUPPORT

14 163134 INSULATING BUSHING D26mm

15 162037 POWER CORD (ANZ)

16 162008 COOLING FAN (TANGENTIAL)

17 953310 SCREW M4x10

18 953407 SCREW M4x12

19 162138 TEMPERATURE SENSOR (BOILER)

20 172061 THERMOSTAT 90°C (GRILL)

21 172037 THERMAL PROTECTION 140°C

22 953314 SCREW M4x8

1 1630178 WATER CAPTURE TRAY

2 163807 TRAY L/H TRIM

3 163806 TRAY R/H TRIM

4 163457 O RING D3mm

5 163404 VALVE CENTRAL PIN

6 163409 COMPRESSION SPRING

7 163458 WATER DEPOSIT BUSHING

8 163405 ANGULAR INLET

9 1630179 WATER TRAY COVER

10 1630180 FILLER CAP

11 163402 WATER TRAY ENCLOSURE

12 163403 WATER TRAY INLET / OUTLET CONNECTION

13 172240 MICROSWITCH WITH LEVER

14 162247 LEVEL SENSOR

15 953314 SCREW M4x8

16 163828 AIR DUCT SUPPORT

17 163407 AIR DUCT - LOWER SECTION

18 163824 OUTPUT PLUG STEM

19 163825 STEAM OUTPUT VALVE CLIP

20 163858 SILICONE FRAME D4mm L400mm

21 163408 AIR DUCT - UPPER SECTION

22 162016 ELECTROMAGNETIC ACTUATOR

23 953311 SCREW 3.5x10

24 953310 SCREW M4x10

1 163027 LEFT INTERLOCK BOX

2 163025 INTERLOCK BOX CAM

3 172262 MICROSWITCH INVERSOR WITH TERMINALS

4 163030 ANGULAR SPRING

5 953311 SCREW 3.5x10

6 162206 PROGRAMMER  

7 1660290 CONTROL PANEL

8 162241 POWER BOARD

1 1660292 OUTER DOOR GLASS

5 COMPONENTS BRACKET 

ASSEMBLY

6 STEAM DUCT ASSEMBLY

7 CONTROL PANEL 

ASSEMBLY



View No Part No. Description
2 163890 HINGE REINFORCEMENT R/H

3 163891 HINGE REINFORCEMENT L/H

4 163641 DOOR HINGE

5 953382 SCREW M4x6

6 953314 SCREW M4x8

7 1630546 HANDLE (P.435 BAUMATIC STUDIO SOL)

8 953386 HANDLE SCREW M5x20

9 1660194 INNER DOOR FRAME

1 1660291 DOOR ASSEMBLY

2 163128 SIDE PANEL L/H

3 163127 SIDE PANEL R/H

4 163065 REAR PANEL

5 163067 TOP PANEL

6 953310 SCREW M4x10

7 953314  SCREW M4x8

1 163477 SIDE RACK (L or R)

2 163432 FIXING NUT FOR SIDE RACK M5

3 163472 SHALLOW TRAY

4 163475 PERFORATED TRAY

5 163608 SHELF

10 ACCESSORIES SET

8 DOOR ASSEMBLY

9 ENCLOSURE ASSEMBLY


	ev p1
	ev p2
	ev p3
	ev p4
	ev p5
	ev p6
	ev p7
	ev p8
	ev p9
	ev p10



